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Identification/ 
Model No(s): 

NON WOVEN FABRIC 50G; MODEL: VẢI KHÔNG DỆT (NON WOVEN 
FABRIC); MATERIAL: POLYPROPYLENE; COLOR: WHITE 

Sample receiving date: 2018-10-01 

Test period: 2018-10-01 to 2018-10-04 

Test Specification: Test result: 

Legal requirement:  

Restriction of the Use of Certain Hazardous Substances in Electrical and 
Electronic Equipment, 2011/65/EU and its amendments 
1. Cadmium, Lead, Chromium (VI), Mercury, Polybrominated biphenyls (PBB) 
and Polybrominated diphenyl ethers (PBDE) 

 
 
PASS 

2. Phthalates ( DEHP,  DBP,  BBP,  DiBP) PASS 

  

  

  

 

 

For and on behalf of 
TÜV Rheinland Vietnam Co., Ltd. 

 

 

 

 

   Ms. Dao Thuy Khanh Linh/ 

2018-10-05                        Project Manager  

Date Name/Position   

Test result is drawn according to the kind and extent of tests performed.  

This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be duplicated in 
extracts. This test report does not entitle to carry any safety mark on this or similar products. 

Non-woven fabric sheet
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Material List 
 

Material No. Material Color Location 

M001 Non-woven fabric White Non-woven fabric sheet 

 

1. Cadmium, Lead, Chromium (VI), Mercury, Polybrominated biphenyls (PBB) and Polybrominated 
diphenyl ethers (PBDE) 

Test method:  - Total Cadmium, Lead, Mercury:  
Totally digested then determination by ICP-OES, follow IEC 62321-4:2013  
and IEC 62321-5:2013 

 - Chromium (VI): 
 Non-metal: Alkaline digestion, determination by UV-Vis spectrophotometry   
 Metal: spot test and followed by boiling water test, follow IEC 62321-7-1:2015  

 - PBBs, PBDEs: 
 Extraction with organic solvent, determination by GC-MS, follow IEC 62321-6:2015 

Test result: 

Material No. M001 

Test parameter Unit RL Requirement Result 

Cadmium (Cd) mg/kg 2 < 100 n.d. 

Lead (Pb) mg/kg 2 < 1000 n.d. 

Mercury (Hg) mg/kg 2 < 1000 n.d. 

Chromium VI (Cr VI) for metal protective coating µg/cm
2
 0.02 < 0.1 N.A. 

Chromium VI (Cr VI)  mg/kg 3 < 1000 n.d. 

Total Polybrominated biphenyls (PBBs) (*) mg/kg 5 < 1000 n.d. 

Total Polybrominated biphenyl ethers (PBDEs) (*) mg/kg 5 < 1000 n.d. 

Conclusion Pass 
 

Abbreviation: mg/kg = milligram  per kilogram 
 RL = Reporting Limit 
 n.d.= Not Detected (<RL) 
 µg/cm

2 
 = microgram per square centimeter 

 N.A.: Not Applicable 
 

Remark:  According to IEC 62321-7-1:2015, result of Cr VI for metal sample is shown as 
Pass/Fail/Inconclusive. 
Pass = Absence of Cr VI coating, Cr VI concentration is below the 0,10 µg/cm

2 

Fail = Presence of Cr VI coating, Cr VI concentration is above 0.13 µg/cm
2
 

Inconclusive = Cr VI concentration is between 0.10~0.13 µg/cm
2
. Further test with extra 

samples  is recommended 
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Flow chart for RoHs 

 
 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

FINDING OF Pb, Cd, Hg FINDING OF Cr 

SAMPLE 

FINDING OF Br 
 

Totally digest 
and dissolve 
with mixture of 
acid 

Sample cutting/ 
preparation/ 
weighing 

 

Analysis by  
ICP-OES 

Alkaline Digestion 
(Temp: 90~95 

o
C) 

Filtration 

Adjust pH  

Analysis by UV/VIS 

Solvent extraction 

Filtration 

Analysis by  
GC/MS  

Pb, Cd, Hg PBB/PBDE Cr VI 

Boiling water 
Extraction 

(1 cm
2
 : 1mL) 

Result 

Non-metal Metal 

Sample cutting/ 
preparation/ 
weighing 

 

Sample surface 
area determination 

 

Sample cutting/ 
preparation/ 
weighing 

 

Filtration 

Color development 
(1,5-diphenylcarbazide) 

Filtration 

Color development 
(1,5-diphenylcarbazide) 

Analysis by UV/VIS 
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(*) 

List of PBBs List of PBDEs  
Bromobiphenyl (MonoBB) Bromodiphenyl ether (MonoBDE) 

Dibromobiphenyl (DiBB) Dibromodiphenyl ether (DiBDE) 

Tribromobiphenyl (TriBB) Tribromodiphenyl ether (TriBDE) 

Tetrabromobiphenyl (TetraBB) Tetrabromodiphenyl ether (TetraBDE) 

Pentabromobiphenyl (PentaBB) Pentabromodiphenyl ether (PentaBDE) 

Hexabromobiphenyl (HexaBB) Hexabromodiphenyl ether (HexaBDE) 

Heptabromobiphenyl (HeptaBB)  Heptabromodiphenyl ether (HeptaBDE) 

Octabromobiphenyl (Tech)(OctaBB)  Octabromodiphenyl ether (OctaBDE) 

Nonabromobiphenyl (NonaBB)  Nonabromodiphenyl ether (NonaBDE) 

Decabromobiphenyl (DecaBB) Decabromodiphenyl ether (DecaBDE)  

 

2. Phthalates ( DEHP,  DBP,  BBP,  DiBP) 

Test method: Extraction with organic solvent, determination by GC-MS 
With reference to IEC 62321-8 (111/321/CD) 

 Test result: 

Material No. M001 

Test parameter Unit RL Requirement Result 

Diethylhexylphthalate (DEHP) mg/kg 50 < 1000 n.d. 

Dibutylphthalate (DBP) mg/kg 50 < 1000 n.d. 

Benzylbutylphthalate (BBP) mg/kg 50 < 1000 n.d. 

Diisobutylphthalate (DiBP) mg/kg 50 < 1000 n.d. 

Conclusion Pass 

Abbreviation:  n.d. = not detected (< Reporting Limit) 
RL = Reporting Limit 
mg/kg = milligram per kilogram 
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Sample photo 

 

               Lab ID.: A000816357-001 

--- END --- 
 



NUMBER :VNMT20007500

Hochiminh office: 5th,6th,7th floor, Lobby D, S.O.H.O Biz Office Building, No. 38 Huynh Lan Khanh St., Ward 2, Tan Binh District, Ho Chi Minh City, Vietnam. Tel: (84-28) 62971099   
                       Fax: (84-28) 62971098  Email: consumergoods.vietnam@intertek.com

Hanoi office:3rd floor, Au Viet Building, No.01 Le Duc Tho Street, Mai Dich Ward, Cau Giay District, Hanoi, Vietnam. Tel:(84-24)37337094 Fax:(84-24)37337093 
Website:www.intertek.com

Intertek Vietnam Ltd.



Color : Light Blue
No. of Sample : 1 pc
Order No./PO No. : -
Buyer Name : -
Style No. : -
Fiber Content : -
Fabric Weight: : 30gsm
Article No. :

TEST CONDUCTED : AS PER THE REQUEST OF THE APPLICANT. FOR FURTHER DETAILS PLEASE REFER TO ENCLOSED 
PAGE(S)

Date Received/Date Test Started : 25 Feb 2020

Sample Description As Declared : Vai Khong Det Khang Khuan, Kho 160cm

Date Confirmation Received : 02 Mar 2020

Hochiminh office: 5th,6th,7th floor, Lobby D, S.O.H.O Biz Office Building, No. 38 Huynh Lan Khanh St., Ward 2, Tan Binh District, Ho Chi Minh City, Vietnam. Tel: (84-28) 62971099                          Fax: (84-28) 
62971098  Email: consumergoods.vietnam@intertek.com

Hanoi office:3rd floor, Au Viet Building, No.01 Le Duc Tho Street, Mai Dich Ward, Cau Giay District, Hanoi, Vietnam. Tel:(84-24)37337094 Fax:(84-24)37337093 Website:www.intertek.com

Intertek Vietnam Ltd.
(THIS  REPORT  SHALL  NOT  BE REPRODUCED  WHOLLY  OR  IN  PARTS  WITHOUT  WRITTEN  APPROVAL  FROM  THE  LABORATORY)
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FOR  INTERTEK VIETNAM LTD. [HO CHI MINH]

SOFTLINES GENERAL MANAGER                         
PHUONG LE  

TEST REPORT

NUMBER :  VNMT20007500
DATE   : 05-Mar-2020

 



## END OF THE TEST REPORT ##
This report (including any enclosures and attachments) are prepared for the exclusive use of the Customer(s) named in the report and solely for the purpose for which it is provided and 
on the basis of instructions and information and/or materials supplied by Intertek’s Customer. The test results relate only to the specific items tested and are not intended to be a 
recommendation for any particular course of action. Customer is responsible for acting as it sees fit on the basis of such results. Unless Intertek provide express prior written consent, 
no part of this report should be reproduced, distributed or communicated to any third party. Intertek do not accept any liability if this report is used for an alternative purpose from 
which it is intended, nor do Intertek owe any duty of care to any third party in respect of this report. Except where explicitly agreed in writing, all work and services performed is 
governed by Intertek Standard Terms and Conditions of Service which is available on request
or can be obtained at http://www.intertek.com/terms.

TEST CONDUCTED (AS REQUESTED BY THE APPLICANT)

1. Antibacterial Activity 

AATCC TM100-2019 Organism Klebsiella pneumoniae (ATCC 4352) & Staphylococcus aureus (ATCC 6538).

Sterilization Of Sample Before Test : Autoclave At 121ºC, 15 Minutes
Neutralizing Solution : 0.85% Sodium Chloride Solution
Contact Time : 24 Hours
Incubation Temperature : 37ºC
Incubation Period : 48 Hours
Agar Medium : Nutrient Agar
Tested Specimen : Submitted Sample 8 Pieces Of Swatches With 4.8 cm In Diameter

test
Result :

Test

Staphylococcus Aureus (ATCC 
6538)

Klebsiella pneumoniae (ATCC 
4352)

Initial Count (CFU/ml) 4.3 x 10^5 4.0 x 10^5

The number of bacterial recovered from the inoculated 
tested sample swatches immediately after inoculation ("0" 
contact time)(b)(CFU/Sample)

4.0 x 10^5 4.2 x 10^5

The number of bacterial recovered from the inoculated 
tested sample swatches incubated over 24 hours contact 
period (a)(CFU/Sample)

<1.0 x 10² <1.0 x 10²

Percent reduction of Bacterial >99.98 >99.98
test

Calculation : Percent Reduction Of Bacteria = (b-a)/b x 100%
CFU = Colony Forming Unit

Hochiminh office: 5th,6th,7th floor, Lobby D, S.O.H.O Biz Office Building, No. 38 Huynh Lan Khanh St., Ward 2, Tan Binh District, Ho Chi Minh City, Vietnam. Tel: (84-28) 62971099                          Fax: (84-28) 
62971098  Email: consumergoods.vietnam@intertek.com

Hanoi office:3rd floor, Au Viet Building, No.01 Le Duc Tho Street, Mai Dich Ward, Cau Giay District, Hanoi, Vietnam. Tel:(84-24)37337094 Fax:(84-24)37337093 Website:www.intertek.com

Intertek Vietnam Ltd.
(THIS  REPORT  SHALL  NOT  BE REPRODUCED  WHOLLY  OR  IN  PARTS  WITHOUT  WRITTEN  APPROVAL  FROM  THE  LABORATORY)
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CÔNG TY CỔ PHẦN TỔNG CÔNG TY MAY ĐỒNG NAI 

Khu Công Nghiệp Biên Hòa 1, Đường số 2, Phường An Bình, Thành phố Biên Hòa, Đồng Nai. 

 

 

 

TEST REPORT 
BÁO CÁO THỬ NGHIỆM 

    

Sampling: 
Lấy Mẫu: 

Sample Not Drawn By Eurofins Consumer Product Testing Vietnam  
Eurofins Consumer Product Testing Việt Nam không thực hiện lấy mẫu 

Nam Of Sample: 
Tên Mẫu: 

Isolation Gown 

County Of Origin: 
Xuất Xứ: 

Vietnam 
Việt Nam 

Received On: 
Ngày Nhận Mẫu: 

12.03.2020 

Testing Period: 
Quá Trình Phân Tích: 

12.03.2020 – 16.03.2020 

  
 
 

  

 
************ FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) ************* 
********************* THÔNG TIN CHI TIẾT, VUI LÒNG XEM TRANG TIẾP THEO ********************** 
 
 
Remarks: Sampled by Eurofins Consumer Product Testing Vietnam Co., Ltd and subcontracted to our internal 
Eurofins’ Lab. 

Ghi chú: Mẫu được thử nghiệm bởi Công ty TNHH Eurofins Consumer Product Testing Việt Nam và phòng thí 
nghiệm nội bộ của Eurofins. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

tranphuonganh
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RESULT SUMMARY 
 

# TEST REQUESTED PASS FAIL DATA 

1 Water Repellency (Spray Test) X   

 
Pass – Meets Performance Standard 

Fail – Fails to Meet Performance Standard 

 
This test report has been validated by/ Báo cáo thử nghiệm này được xác nhận bởi: 

 
____________        
Henry Nguyen 
Lab Operation Manager/ Quản lý vận hành phòng thí nghiệm 
 
 
 
 
 
 
 

 
Results obtained refers to the samples, products or materials received in the Laboratory, as described in above related sample description, 
and tested in conditions shown in present report. Eurofins Consumer Product Testing Vietnam Co., Ltd. ensures that this job has been 
performed according to our Quality System and complying contract and legal conditions. Reproduction of this document is only valid if it is 
done completely and under the written permission of Eurofins Consumer Product Testing Vietnam Co., Ltd. If you have any comments or 
complaints, please response by sending an email to AngelaLe@eurofins.com and referring to this report number 
 
Kết quả thu được đề cập đến các mẫu, sản phẩm hoặc vật liệu nhận được trong Phòng thí nghiệm, như được mô tả trong mô tả mẫu liên 
quan ở trên và được thử nghiệm trong các điều kiện thể hiện trong báo cáo hiện tại. Công ty TNHH Eurofins Consumer Product Testing 
Việt Nam đảm bảo rằng công việc này đã được thực hiện theo Hệ thống Chất lượng của chúng tôi và tuân thủ hợp đồng và các điều kiện 
pháp lý. Việc sao chép tài liệu này chỉ có hiệu lực nếu nó được thực hiện hoàn toàn và dưới sự cho phép bằng văn bản của Eurofins 
Consumer Product Laboratory Co., Ltd. Nếu bạn có bất kỳ ý kiến hoặc khiếu nại nào, vui lòng phản hồi bằng cách gửi email đến 
AngelaLe@eurofins.com và tham khảo đến số báo cáo này 
 
 

mailto:AngelaLe@eurofins.com


 
Report No.  : 590-2020-03000071-02 

Date  : March 16, 2020 
  Page : 3 of 4 

 
 

Eurofins Consumer Product Testing Vietnam Company Limited 
1/4 Tan Thoi Nhat 18 Street, Tan Thoi Nhat Ward, District 12, Ho Chi Minh City, Vietnam. 

Tel: +84 287109 8828   Website: https://www.eurofins.com/cpt 

 

SAMPLE PHOTO/ HÌNH ẢNH MẪU 
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TEST RESULT/ KẾT QUẢ THỬ NGHIỆM 
 

 

WATER REPELLENCY (SPRAY TEST) 

Test Method: AATCC 22. 

 

 Result  Requirement 

As received 90 Min. 90 Rating  

Conclusion PASS 

 

 

 
*** END OF THE REPORT/ HẾT BÁO CÁO *** 
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